

分析报告单



a b: c - d (II)
 e [: 2013121201
 M N: + OP
 ; < = > : Q/GHKJ 164-2011
 7 8 9 : C₄ H₆ NiO₄ " 4H₂ O
 7 8 ! : 248.84
 ; < ? @ : 2013-12-12

检 验 项 目	分析纯	化学纯	检验结果
! (C ₄ H ₆ NiO ₄ " 4H ₂ O)	# 98.0%	# 98.0%	99.3%
\$ % & ' ()	(0.005%	(0.02%) 0.02%
* + ' (Cl)	(0.001%	(0.005%) 0.005%
, - . (SO ₄)	(0.005%	(0.01%) 0.01%
/ - . (NO ₃)	(0.005%	(0.01%) 0.01%
O (Na)	(0.01%	(0.02%) 0.02%
1 (Ca)	(0.01%	(0.02%) 0.02%
2 (Fe)	(0.0005%	(0.005%) 0.005%
3 (Co)	(0.01%	(0.05%) 0.05%
4 (Cu)	(0.002%	(0.005%) 0.005%
5 (Zn)	(0.005%	(0.02%) 0.02%
6 (Pb)	(0.002%	(0.005%) 0.005%

KL:

ABC: DEF

GHC: I J

; < C: fgh